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DECLARATION OF CONFORMITY

G.TRIKKIS & SONS ENGINEERING LTD
Galileou 44, 3011, Lemesos, CYPRUS

MEPITPADH MPOIONTOZ/DESCRIPTION OF THE PRODUCT:

NN

‘Yolog acdaleiog noAanAwv otpwoswv/ Laminated Safety Glass (as characteristics below)

OPOI TOYZ OMOIOYZ 2YNAAEI TO MPOION / PROVISIONS TO WHICH THE PRODUCT CONFORMS:

CYS EN 14449:2005 (ZA annex), CPD 89/106/EEC
CYS EN 12600:2002, REGULATION (EU) No 305/2011 OF THE EUROPEAN PARLIAMENT AND OF THE
COUNCIL

ONOMA KAI AIEYOYNZH EPTAITHPIOY : IKATES, s.r.o
NAME AND ADDRESS OF LABORATORY Tolsteho 186, 415 03 Teplice, Czech Republic
NOTIFIED BODY Notified Body No: 1394

Accredited laboratory No: L 1139

EIAIKEX MPONOIEZ KATA THN EQAPMOIH TOY NPOIONTOS : Kopia
PARTICULAR CONDITIONS APPLICABLE TO THE USE OF PRODUCTS: None

LAMINATED SAFETY GLASS CHARACTERISTICS:
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O EXPIOSION F@SISLANCE: .ovuuiereieeeee ettt e NPD

O BUIBIAr F@SISTANCE! ...t ettt e e e e eee e NPD

o0 Pendulum body impact reSiStaNCe: .......o.vueceeeee e ceeee oo 2B2

o Resistance against sudden temperature changes and temperature differentials: 40K

o Wind, snow, permanent and imposed 10ad resistance: ... 10.0mm

o Direct airborne sound iNSUIALION: ........o.cueeiveeeeeeeeeeeeeeeeeeeeeee e 34-1-3 dB

O Thermal PrOPEILIES: ..ottt e e oo 5.5 W/(m2 K)
Radiation properties:

o Light transmission and refleCtion: ...........ocooeeeeoeeeeeeeeeeeeeeeeee oo 0.70/0.13

O S0lar €nergy CharaCteriStiCS: ... ... uueiueeeeeeeeeeeeeeeeeeee e e oo 0.55/0.11

ONOMA KAI ©@EZH TOY YNOrPA®ONTOS /NAME AND POSITION OF SIGNATORY

Nikog Tpikkng / AleuBuvtrig Hupepounvia:
Nikos Trikkis / Manager Date: 01/10/2013
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IKA| |[ES IKATES, S.I.0.

» * Tolstého 186, 415 03 Teplice, Czech Republic
' tel.: +420 417 503 093, tel./fax: +420 417 502 825

e-mail: ikates@ikates.cz, www.ikates.cz

Notified Body No.1394
Authorized body No. 225

INITIAL TYPE TEST REPORT

from pendulum impact test

according to the Regulation (EU) No 305/2011 of the European Parliament and of the Council No.3 05/2011
of 9 March 2011 (Construction Products Regulation — CPR (AoC system 3)

No.: 1394-CPR-137B /2013

Test item : Laminated safety glass 44.2

Producer (address): G.Trikkis & Sons LTD,
44 Galileo str., 3011 Lemesos, Cyprus

Number of pages : 2 incl. front page
Annexes: 1 (test report No.137B/2013)

This test report is part document of notified body and cannot replace the summary report
from initial type tests.

Date of issue : 2013-09-16

Person responsible for content of this report :

Person responsible for correctness of this report :

Notice: Without written consent of the notified body director can be this report reproduced whole only.



IKATES, s.r.o., Teplice 1394-CPR-137B/2013 Page:2/2

1. Test item specification

Product description and inteded use: laminated glass for use in building
Producer: G.Trikkis & Sons LTD, 44 Galileo str., 3011 Lemesos, Cyprus
Specification: CSN EN 12600

2. Sampling
To the tests were supplied following test specimens:

12 pcs. 876x1938 mm of laminated safety glass 44.2 (PA)

3. ITT performance )
Test was performed by: Martin Siegl, Jifi Snajdr
Date of test end: 2013-05-22

4. Test results :

The tested product is classified as follows:

Laminated safety glass 44.2 (PA) EN 12600 2(B)2

Statement : Test results, given in this report, apply only to the tested items anq docriot o\
replace other documents, e.g. with administrative character, issued by o her& bodleSo N 2
according to particular regulations. T NS g ¢ [
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IKATES, s.r.o. — Laboratory for glass and building products testing

Tolstého 186, 415 03 Teplice, Czech Republic

. IKA ES . tel.: +420 417 503 093, tel./fax: +420 417 502 825
e-mail: ikates@ikates.cz, www.ikates.cz ()

©
L1139

Accredited testing laboratory No. 1139
accredited by Czech Institute of Accreditation in Prague
Jor glass and selected building products testing

TEST REPORT
No.: 137B /2013

Test item : Laminated safety glass
- initial type tests - pendulum impact test acc. to CSN
EN 12600

Client (address): G.Trikkis & Sons LTD,

44 Galileo str., 3011 Lemesos, Cyprus

Producer (address): G.Trikkis & Sons LTD,
44 Galileo str., 3011 Lemesos, Cyprus

Place of test performance :  IKATES, s.r.0., Teplice

Date of sample receiving : 2013-05-10

Date of test performance : 2013-05-22

Date of issue : 20?40’9-16

Number of pages :° 3 s m

Page No. : /1 ',_C,/'(' '

Manager of testing laboratory : JiH Stransk A "

Results and/or informations out of accreditation range and subcontre{(\:ts-aar"e,j}jﬁ..'th'é test
report identified. Copying and *translating, using of report for other purposes
(advertisement, extracts from the report) only with consent of the laboratory. Without
consent of the laboratory can bet he report reproduced whole only.



No.: 137B /2013 Number of pages : 3
Page No. : 2

Normative foundations :

CSN EN 12600 (2003): Glass in building — Pendulum test - Impact test method and
classification for flat glass

Sampling :
To the testing were supplied following test specimens:

12 pcs. of laminated glass 44.2 (PA) with dimensions 876x1938 mm

Metrological provision of tests :

The calibrated measuring gauges were used during testing. Pendulum impact test was
carried out with impactor: weight with tyres — mass 50 kg. Last calibration of EN 12600
test rig on 2012-03-16.

Test results :

Pendulum impact test (according to CSN EN 12600)

State after impact from height of
Stches M 190 mm 450 mm 1200 mm
1 breakage, no rupture - -
2 breakage, no rupture - -
3 breakage, no rupture - -
4 no breakage - -
5 - breakage, no rupture -
6 - breakage, rupture 50 -
44.2 mm
7 - no breakage -
8 - breakage, no rupture ' -
9 - - failed o
10 s = failed:” LKUSA N
11 - - failed
2 : : fhlled 7T 0

- 1 Ul
)
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Classification: EN 12600 - 2(B)2 G
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No.: 137B /2613 Number of pages : 3
Page No. : 3

Statement : Test results, given in this report, apply only to the tested items and do not
replace other documents, e.g. of administrative character, issued by other bodies, according
to particular regulations.

Distribution list :
2 x G.Trikkis & Sons LTD, /

1 x Laboratory for glass and building products testing IKATES, s.r.o. (archive)

D

Tests was performed by : Martin Siegl, Jii §najdr
)

Report was performed by :

For correctness and validity of report is responsible :
end of the test report




IKATES, s.r.o. — Laboratory for glass and building products testing

Tolstého 186, 415 03 Teplice, Czech Republic

& lKA ES P tel.: +420 417 503 093, tel./fax: +420 417 502 825
i e-mail: ikates@ikates.cz, www.ikateS.cz (@)
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Accredited testing laboratory No.1139
accredited by Czech Institute of Accreditation in Prague
Jor glass and selected building products testing

TEST REPORT
No.: 137A /2013

Test item : Laminated glass and laminated safety glass

- initial type tests according to CSN EN 14449

Client (address): G.Trikkis & Sons LTD,

44 Galileo str., 3011 Lemesos, Cyprus
Producer (address): G.Trikkis & Sons LTD,

44 Galileo str., 3011 Lemesos, Cyprus
Place of test performance : IKATES, s.r.0., Teplice
Date of sample receiving : 2013-05-10
Date of test performance : 2013-05-20 to 2013-08-30

Date of issue : 2013

Number of pages :
Page No. :

Manager of testing laboratory : i Stréns v

Results and/or informations out of accreditation range and subcontracts arei"fﬁ“th%'\té's't
report 1dentified. Copying and translating, using of report for other purposes
{(advertisement, extracts from the report) only with consent of the laboratory. Without
consent of the laboratory can be the report reproduced whole only.



No.: 137A /2013 Number of pages : 3

Page No. :

Normative foundations :

CSN EN ISO 12543 (2012): Glass in building — Laminated 'glass and laminated safety
glass

CSN EN 14449 (2006): Glass in building — Laminated glass and laminated safety
glass — Evaluation of conformity/Product standard

Sampling :

To the tests were supplied following test specimens of laminated glass:

for high humidity test (dimensions 100x300 mm):

° 44.1;44.2;443;44.4 - per 3 pcs.

for high temperature test (dimensions 100x300 mm)::
°* 441;44.2;443;44.4 - per 3 pcs.

for radiation test (dimensions 300x300 mm):

* 44.4-3 pcs.

Note: No edge protection was used.

44.1 = float 4 mm + 0,38 mm PA + float 4 mm
44.2 = float 4 mm + 0,76 mm PA + float 4 mm
44.3 = float 4 mm + 1,14 mm PA + float 4 mm
44.4 = float 4 mm + 1,52 mm PA + float 4 mm

Metrological provision of tests :

Calibrated measuring gauges were used for testing. Humidity test was carried
out in the climatic chamber Hygrotherm Erichsen controlled with calibrated
thermometer. High temperature test was carried out in the climate chambre CTS
controlled with calibrated thermometer.

The radiation test was performed in testing equipment — radiation wall with
Ultravitalux lamps. Light transmittance before and after the test was measured using
of spectometer Shimadzu with metrological traceability. Irradiance was measured
with pyranometer Kipp & Zonen CM-6B with metrological traceability.

Test results :

1. Humidity test with condensation (according to CSN EN ISO 12543-4, cl.6.3.1)

changes in the evaluated area

Composition (structure) =
sample 1 to 3 RIS ER SN

44.1,44.2;44.3;: 44.4 no changes />
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Page No. : 3

2. High temperature test (according to CSN EN ISO 12543--4, cl.5.3.2)

. changes in the evaluated area
Composition (structure)

sample 1 to 3

44.1;44.2; 443,44 .4 no changes

3. Radiation test (CSN EN ISO 12543-4, ¢1.7.3.1) — 2000 hours

In the evaluated area of tested specimens weren't found any changes.

Sample No. Light transmittance ty (%)
before the test after the test
i 82,4 80,4
44 .4 2 82,8 82,2
3 83,2 81,9

Expert viewpoint: Results of tests are in compliance with requirements of standard
EN ISO 12543-3 for laminated glass.

Statement :  Test results, given in this report, apply only to the tested items and do
not replace other documents, e.g. administrative character, issued by other bodies,
according to particular regulations. The official version is in the Czech language.

Distribution list :

2 x G.Trikkis & Sons LTD
1 x Laboratory for glass and building products testing IKATES, s.1.0. (archive)

HGZJ)

Test was performed by : Martin Siegl, Jir¥ ’Snajdr,

Report was performed by :

For correctness and validity of report is responsible :
end of the test report




